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Nemko Canada Inc. FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901
EQUIPMENT: TRI5758

Section 1. Summary of Test Results

General

All measurements are traceable to national standards.

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with Part 15, Subpart E, for U-NII devices. Radiated tests were conducted is

accordance with ANSI C63.4-1992. Radiated emissions are made on an open area test site. A
description of the test facility is on file with the FCC.

THIS TEST REPORT RELATES ONLY TO THE ITEM(S) TESTED.
THE FOLLOWING DEVIATIONS FROM, ADDITIONS TO, OR EXCLUSIONS FROM THE

TEST SPECIFICATIONS HAVE BEEN MADE.
See “ Summary of Test Data”.

TESTED BY: DATE: 17 June 2003
Glen Westwell, Wireless Technologist

Nemko Canada Inc. authorizes the above named company to reproduce this report provided it is reproduced in its entirety and for
use by the company’s employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of
such third parties. Nemko Canada Inc. accepts no responsibility for damages, if any, suffered by any third party as a result of
decisions made or actions based on this report.

This report applies only to the items tested.
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Nemko Canada Inc.

EQUIPMENT: TRI5758

FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901

Summary Of Test Data

Name Of Test Para. No. Result

Powerline Conducted Emissions 15.207(a) Complies
Emission Bandwidth 15.403(¢c) Complies
Peak Conducted Transmit Power 15.407(a)(3) Complies
Peak Power Spectral Density 15.407(a)(3) Complies
Peak Excursion Measurement 15.407(a)(6) Complies
Undesirable Emissions 15.407(b)(3)(5) Complies

Test Conditions:

Indoor Temperature: 22°C
Humidity: 40%

Outdoor Temperature: 22°C
Humidity: 40%
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Nemko Canada Inc.

EQUIPMENT: TRI5758

FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901

Section 2.

Manufacturer:

Model No.:

Serial No.:

Date Received In Laboratory:
Nemko Identification No.:

Frequency Band:

Operating Frequency(ies) of DUT:

Transmit Power (Rated):

Antenna Gain (integral):

Modulation:

Emission Designator:

General Equipment Specification

Wavecom Electronics Inc.
TRI5758

282823

9 May 2003

#1

5.725-5.825GHz

TX:5.751-5.775GHz
RX: 5.799-5.823GHz

+5dBm @ 2560 ksym/s
+2dBm @ 1280 ksym/s
-1dBm @ 640 ksym/s
-4dBm @ 320 ksym/s
-7dBm @ 160 ksym/s

23dBi

16 QAM
QPSK

3MIODIW
3MI0GIW

Page 5 of 49



Nemko Canada Inc. FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901
EQUIPMENT: TRI5758

ATTEN 1G84E aMKR 1. BBdE
FL @cdBm 18d B~ 3. B5MHz
99% Occ, B.W. = 3.05MHz
16 QA
r...,ffv"‘"ww'kﬁ
OCCFIED EM
%0CE 99 Ba fy{ \
DIz o

SEAMHZE { \

P e Bl 'I.W‘l \‘F-MWMM
CEMTER 5. 7YEZHEAGH=Z SPAM 18. BEMH=z
¥REW 188kH= ¥UBW 2E8kH= SWF 58, Bms=
ATTEM 18dE aMKR . 24dBE
RL BdBm 18d B~ 3. 18MH=
99% Occ. BAW. = 3.10MHz
QRPSK
Lt ity iy
* P,
OCCURPIED Bl
%0C6¢ 39 R fr \‘\
D=1 .

- ) R .._n.-‘.HI "i,,,]..._ h A
CEMTER 5. 7PE3BEGH= SPAM 18, BEMH=
#¥REW 188kH= ¥UBW 2B88kH= SWFP 58. Bms

Page 6 of 49



Nemko Canada Inc. FCC PART 15, SUBPART E
U-NII Devices

PROJECT NO.:3W06901
EQUIPMENT: TRI5758

Transmitter Characterization Table & Set up

Average Power at Antenna Port
Data Rate Rated 16 QAM (dBm) QPSK (dBm)
(ksym/s) Power

Low Mid High Low Mid High

2560 +5dBm 5.0 4.9 4.8 5.0 4.8 4.8
1280 +2dBm 2.0 2.0 1.6 2.0 2.0 1.8
640 -1dBm -1.0 -1.0 -1.3 -1.0 -1.0 -1.4
320 -4dBm -4.0 -4.0 -4.3 -4.0 -4.0 -4.3
160 -7dBm -7.0 -7.0 -7.3 -7.0 -7.0 -7.3

AC/DC
TRIS5758

Sional Gen

Power Meter
H.P.E4418B
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Nemko Canada Inc. FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901
EQUIPMENT: TRI5758

Section 3. Powerline Conducted Emissions

Para. No.: 15.207 (a)

| Test Performed By: Glen Westwell Date of Test: 28 May 2003 |
Test Results: Complies.
Measurement Data: See attached table & graph(s).
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Nemko Canada Inc. FCC PART 15, SUBPART E
U-NII Devices

PROJECT NO.:3W06901
EQUIPMENT: TRI5758

Comments: Project Number:|3w06901

LISN:[EMCO FA001545 Date: May 28, 2003

Class B Mains limits (Phase)

No. | Frequency of | Detector | Emission Level |[LISN Loss| Cable Loss | Result Limit Margin
Emission (dBuV) (dB) (dB) (dBuV) | (dBuV) (dB)
(MHz)

1 0.1518 Quasi-Peak 49.4 0.1 0 49.5 65.9 16.4
. Average 17.1 0.1 0 17.2 55.9 38.7
2 0.1617 Quasi-Peak 49 0.1 0.2 49.3 65.4 16.1
' Average 16.7 0.1 0.2 17 55.4 38.4
3 0.1897 Quasi-Peak 47.8 0.1 0.4 48.3 64.0 15.7
' Average 15.6 0.1 0.4 16.1 54.0 37.9

4 i-
0.2247 Quasi-Peak 46.7 0 0 46.7 62.6 15.9
Average 14.4 0 0 14.4 52.6 38.2

5 i-
0.2649 Quasi-Peak 45.6 0 0.2 45.8 61.3 15.5
Average 13.3 0 0.2 13.5 51.3 37.8

6 i-
0.3938 Quasi-Peak 41.6 0 0 41.6 58.0 16.4
Average 9.3 0 0 9.3 48.0 38.7
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Nemko Canada Inc.

EQUIPMENT: TRI5758

FCC PART 15, SUBPART E

U-NII Devices

PROJECT NO.:3W06901

Comments:
LISN:

EMCO FA001545

Class B Mains limits (Neutral)

No. | Frequency of Detector |Emission Level| LISN Loss | Cable Loss | Result | Limit | Margin

Emission (MHz) (dBuV) (dB) (dB) (dBuV) | (dBuV) (dB)
0.1698 Quasi-Peak 48.9 0.1 0 49 65.0 16.0
Average 16.3 0.1 0 16.4 55.0 38.6
2 0.1722 Quasi-Peak 48.8 0.1 0 48.9 64.9 16.0
' Average 16.5 0.1 0 16.6 54.9 38.3
3 0.2416 Quasi-Peak 47.6 0.1 0 47.7 62.0 14.3
' Average 15.2 0.1 0 15.3 52.0 36.7

4 i-
0.2608 Quasi-Peak 47.4 0.1 0.2 47.7 61.4 13.7
Average 15.1 0.1 0.2 15.4 514 36.0

5 i-
02953 Quasi-Peak 47.2 0.1 0 47.3 60.4 13.1
Average 14.8 0.1 0 14.9 50.4 35.5
6 0.4014 Quasi-Peak 46.5 0.1 0.2 46.8 57.8 11.0
' Average 14.2 0.1 0.2 14.5 47.8 333

7 i-
0.5080 Quasi-Peak 40.3 0.1 0.2 40.6 56.0 15.4
Average 8.3 0.1 0.2 8.6 46.0 374

8 i-
0.5300 Quasi-Peak 38.8 0.1 0.2 39.1 56.0 16.9
Average 6.4 0.1 0.2 6.7 46.0 39.3

9 i-
0.6950 Quasi-Peak 324 0.1 0 32.5 56.0 23.5
Average 0.2 0.1 0 0.3 46.0 45.7
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Nemko Canada Inc. FCC PART 15, SUBPART E
U-NII Devices

VBW

522 N
__JW 505 m Nimiinact® H -ﬁ}

Pl 48 g I [ min il [
g0 48 467 TN I I R
Temp [C] E
44 IR I
22 dBuy i L
Humidity (%) m E LLE T L
I8 i m: L
%2
344

PROJECT NO.:3W06901
EQUIPMENT: TRI5758

Stait F':jq (MHz] CISPR 22 AC Mains Emissions, Class B- Neutral

o150
Stop Freq (MHz) Peak Detector Used. Average Limit Shown

J 0500 SE I, ] |

RBW ss ] I | i il LD
§ioknz 545 nHHL L I i },H
I

> [l

|

Test Voltage

|
L
I
|
Il
|

120VAC, BOHz Sl |
Time 0 Vil i W f r ] Jl f
1:50:56 PM 2;; y . 3 1 i I i
L s o S b o g o L g e 0 A T L e s [t o oy b o Ly T
0150 0175 0200 0225 0250 0275 0300 032 0360 0375 0400 0425 0450 0475 0500
Date M/DfY F [MHz]
2403 Project number  Tesled By File
Cable Set IW0E6901 Glen Westwell CISPR N 150k-500k
i} 1
L"SN Comments Clear Write Max Hold
S EMCOFADDISAS  pone <
Limiter
o FaDoos7s
Spectrum Analyzer Sﬁéﬂ IP_llJ‘ ﬂuisl W_il_huul
n aving
4 Panonget = ¥ j
Start Freq (MHz) CISPR 22 AC Mains Emissions, Class B- Neutral
) 0.500
Stop Freq (MHz] i Peak Detector Used. Average Limit Shown
o 5.000 :
REW 487
i :
$h0kHz e
VBW ;
EEITGE Lo
Attenuation 42—
i 3
o de i
Temp [C] g
22 dBuy 383t
Humidity [%] 35{
I8 i I
327 .
Test Yoltage 30,: | | Ty I i |
 r20ac. Bote : i UL R N L d AUl b Ly gl
Time 5 T TNV Tl H’V"u'w 'F]“J l"‘q'[ LT
ngsla i s 1 T T T T T T T T
0500 0750 1.000 1.250 1500 1750 2000 2250 26500 2750 2000 3250 3500 3.750 4000 4250 4500 4750 5.000
Date M/D/Y : 5 Mz .
TR Project number  Tested By File
Cable Set WOE301 Glen Westwell CISPR N 500k-5M
i 1
L] Comments ClearWrite | Max Hold
o EMCOFADDISS None P
Limiter
o) FADDO7S
Spectrum Analyzer Save Plot Quit Without
j 5 Only Saving
S FaOD098] =

Page 11 of 49



Nemko Canada Inc.

EQUIPMENT:

TRI5758

FCC PART 15, SUBPART E

U-NII Devices

PROJECT NO.:3W06901
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Nemko Canada Inc.

EQUIPMENT: TRI5758

FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901
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Nemko Canada Inc.

EQUIPMENT:

TRI5758

FCC PART 15, SUBPART E

PROJECT NO.:3W06901

U-NII Devices
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Nemko Canada Inc.

EQUIPMENT: TRI5758

FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901

Section 4. Emission Bandwidth

Para. No.: 15.403(c)

Test Performed By: Glen Westwell

Date of Test: 26 May 2003

Test Results:

Measurement Data:

Complies.

See attached data.

26dB Occ. Bw. (kHz)
Data rate (ksym/s) 16 QAM QPSK
2560 3680 3700
1280 1833 1817
640 903 903
320 457 450
160 225.8 223.3
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Nemko Canada Inc.

EQUIPMENT: TRI5758

FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901
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Nemko Canada Inc.

EQUIPMENT: TRI5758

FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901
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Nemko Canada Inc.

EQUIPMENT: TRI5758

FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901
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Nemko Canada Inc.

EQUIPMENT: TRI5758

FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901
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Nemko Canada Inc.

EQUIPMENT: TRI5758

FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901
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Nemko Canada Inc. FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901
EQUIPMENT: TRI5758
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Nemko Canada Inc. FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901

EQUIPMENT: TRI5758

Section 5. Peak Conducted Transmit Power

Para. No.: 15.407(a)(3)

Test Performed By: Glen Westwell Date of Test: 27 May 2003 |

Test Results: Complies

Measurement Data: See attached data.
Worst case data has been presented for maximum data rate and power.

Ref. DA 02-2138, 30 Aug. 2002

Peak Conducted Transmit Power (method 3)
Low band (dBm) Mid Band (dBm) High Band (dBm)
QPSK 10.2 9.9 9.8
16 QAM 12.1 12.3 12.0

Limit = 17+10Log(26dB,BMHz)
17+10Log(3.7) = 22.7dB
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Nemko Canada Inc. FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901
EQUIPMENT: TRI5758
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Nemko Canada

Inc.

EQUIPMENT: TRI5758

FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901
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Nemko Canada Inc. FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901
EQUIPMENT: TRI5758
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¥RBlW 1. BMH=z ¥UBI 2. @MH=z SHMP 58, Bms
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Nemko Canada Inc. FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901
EQUIPMENT: TRI5758

ATTEN 23BdEBE
FL 3@. AdBm 18d B~
Peak Conducted Tx Power =
10.2dBm
Low Band, QPSk. 2560ks/s
. Density/Hz = -55.5dBm
et fﬂﬂa _‘_H_H"“‘-x.‘ﬁ EBWY carrection/Hz =
. m =
DEﬁjSITY CEE T Brh = "\\_‘ 10Log(3.7MHz/1Hz) = B5.7dB
Therefore,
-AEAHS.T = 10.2dBm
R
CENMTER 5. 7518AAGH= SPAM 5. BBEEAMHEZ
#FBW 1. BMH=z #UBW 3. @MH=z SWFP 56@. Bms
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Nemko Canada Inc. FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901

EQUIPMENT: TRI5758

ATTEN 23BdEBE
FL 3@. AdBm 18d B~
Peak Conducted Tx Power =
5.9dBm
Mlid Band, QFSK 26860ks/s
1 Density/Hz = -55.8dBm
Do Er_,é.w-;’;; ﬁ"'"‘“'"-__q‘_‘ EBWY carrection/Hz =
m =
DE\QJSITY 2T ad B b *\,.\_\ 10Log(3.7MHz/1Hz) = B5.7dB
o Therefore,
-A5.8+55.7 = 9.9dBm
R
CENMTER 5. FYE3AARAGH= SPAM 5. BBEEAMHEZ
#FBW 1. BMH=z #UBW 3. @MH=z SWFP 56@. Bms
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Nemko Canada Inc. FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901

EQUIPMENT: TRI5758

ATTEM 3B@dE
FL 3@. AdBm 18d B~
Peak Conducted Tx Power =
5.8dBm
High Band, QP SK 2560ks/s
Density/Hz = -55.9dBm
Do qt_,_.é—-“‘;; H_'"'““"-«H‘H EBYW caorrectionHz =
I =g 10Log(3.7MHz/1Hz) = B5.7dB
,DE{‘IL‘(:ITY 55 ]9dBm-H= Therefore,
-A5.8+55.7 = 9.8dBm
R
CENMTER 5. 775EHAAGH=z SPAM 5. BBEEAMHEZ
#FBW 1. BMH=z #UBW 3. @MH=z SWFP 56@. Bms
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Nemko Canada Inc. FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901
EQUIPMENT: TRI5758

Section 6. Peak Power Spectral Density

Para. No.: 15.407(a)(3)

Test Performed By: Glen Westwell Date of Test: 27 May 2003 |
Test Results: Complies.
Measurement Data: See attached data.

Worst case data has been presented for maximum data rate and power.

Ref. DA 02-2138, 30 Aug. 2002

PPSD Measurements (method 1)
Low(dBm) Mid(dBm) High(dBm)
QPSK 12.4 12.2 11.9
16 QAM 14.5 14.5 14.2

Limit=+17dBm
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Nemko Canada Inc.

EQUIPMENT: TRI5758

FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901

ATTEM 28dEBE MKR &. B¥dBm
FL 3@. 8dEm 1@d B 5.751758GH=
-
H’,..-""

.--'_r'—r/

F

CENTER 5.75188HGH= S5PAM 5. BEEMH=
¥FEW 1.BMH=z ¥UBMW 2. BMHz SWP 58, Bms

PPSD = 12.4dBm

Low Band

CIPSK, 2560ksym/s
B.7dBrm+10Logi3.74/1) =
12.4dBm
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Nemko Canada Inc. FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901
EQUIPMENT: TRI5758

ATTEN 23BdEBE MER E. SEdBm
FL 3@. AdBm 18d B~ 5. 7FBZ992GH=
PRS0 =12.2dEm
Mid Band
QPSK, 2560ksymis
B.5dBm+10Log(3.7/1)1 =
et I 12.2dBm
D /.r"" =]
R
CENMTER 5. FYE3AARAGH= SPAM 5. BBEEAMHEZ
#FBW 1. BMH=z #UBW 3. @MH=z SWFP 56@. Bms
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Nemko Canada Inc. FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901
EQUIPMENT: TRI5758

ATTEM 28dEBE MEKR &. 23dBm
FL 3@. 8dEm 1@d B 5. 774488 GH=
FPSD = 11.95dEm
High Band
CIPSK, 2560ksym)s
. 2 ] 6.3dBm+10Log(3.7/1) =
o //f..-’ ——— 11.98dEBm
F
CENTER 5. 7758EHEGH= S5PAM 5. BEEMH=
¥FEW 1.BMH=z ¥UBMW 2. BMHz SWP 58, Bms

Page 32 of 49



Nemko Canada Inc. FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901
EQUIPMENT: TRI5758

ATTEM 3B@dE MR 2. 283dBm
RL 3@. AdEBm 1Ad B, 5 ?PS1E7SGHz
FPZD = 14 5dBm
Low Band,
16 AN, 2560ksym/s
- et 5 83dBm+10Log(3. 7/1) =
. f_,,.rf"'””' — 14.5dBm
R
CEMTER 5 75 1RAAAGH=z SPAN 5 BRAMHz
¥REW 1. BMHz  #%UEW 2. @AMHz SWP SE. Bms
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Nemko Canada Inc.

EQUIPMENT: TRI5758

FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901

ATTEM 28dEBE
FL 3B. 8dBm

16d B~

MEKR 2. 23dBm
5. FE3BZ25GH=

CENTER 5.7E388HGH=

¥FEW 1.BMH=z

¥UBMW 2. BMHz

S5PAM 5. BEEMH=
SWP 58, Bms

PPSD = 14.5dBm

16 QAM, 2860k symis
8.8dBm + 10log{3.7/1) =
14.5dBm.

hdid Band
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Nemko Canada Inc.

EQUIPMENT: TRI5758

FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901

ATTEM 28dEBE
FL 3B. 8dBm

16d B~

MKR 2. 58dBm
5.774342GH=

CENTER 5. 7758EHEGH=

¥FEW 1.BMH=z

¥UBMW 2. BMHz

S5PAM 5. BEEMH=
SWP 58, Bms

FPSD = 14.2dBm

High Band

16 QAM, 2560ksymis
8.5dBm+10Logi3.7/1) =
14.2dBm
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Nemko Canada Inc.

EQUIPMENT: TRI5758

FCC PART 15, SUBPART E

U-NII Devices

PROJECT NO.:3W06901

Section 7. Peak Excursion Measurement

Para. No.: 15.407(a)(6)

Test Performed By: Glen Westwell

Date of Test: 27 May 2003

Test Results: Complies.

Measurement Data: See attached data.

Maximum Peak Excursion = 2.16dB
Limit = 13dB/MHz
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FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901

Nemko Canada Inc.

EQUIPMENT: TRI5758

ATTEN 23BdEBE aMKR . 1EdE
RL Z@. BdBm 1Ed B HH=z
Peak Excursion
Low Band
Trace 1 = Max. Hold, Pk Det.
. Trace 2 = sample detector
T o GPSk, 2860ksymis
] ]
Y
e |
|
CEMTER 5. F51H8AAGH=z SPAM 5. BEAAMH=Z
#¥RFEW 1. BMH=z #¥UEBMW 2. 8MH=z SWP 5@, Oms
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Nemko Canada Inc.

EQUIPMENT: TRI5758

FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901

ATTEN 2@2E AMKR . CEAE
RL Z@. BdEm 1BdE~ BHz
D ~=
]
F’F T T

CENTER 5.7E388HGH=

¥FEW 1.BMH=z

¥UBMW 2. BMHz

S5PAM 5. BEEMH=
SWP 58, Bms

Feak Excursion

tid Band

Trace 1= Max. Hold, Pk Det.
Trace 2 = sample detector
CIPSK, 2060ksym/s
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Nemko Canada Inc.

EQUIPMENT: TRI5758

FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901

ATTEM 3@dEB aMEKRE . 34dB
RL =28. BdBm 18d B~ AH=
. L) e
‘ﬂq""\‘
Jﬂm#r“ K i

CENTER 5. 7758EHEGH=

¥FEW 1.BMH=z

¥UBMW 2. BMHz

S5PAM 5. BEEMH=
SWP 58, Bms

FPeak Excursion

High Band

Trace 1 = Max. Hold, Pk Det.
Trace 2 = sample detectaor
QPSK, 2560ksym/is
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FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901

Nemko Canada Inc.

EQUIPMENT: TRI5758

ATTEM 28dEBE MR 1. BEdB
FL ZB. BdBm 18d B~ BH=z

Peak Excursion
Low Band
Trace 1 = Max. Hold, Pk Det.

Trace 2 = sample detector
16 QAM, 2560ks ymis

] M

A il

CENTER 5.75188HGH= S5PAM 5. BEEMH=
¥FEW 1.BMH=z ¥UBMW 2. BMHz SWP 58, Bms
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Nemko Canada Inc.

EQUIPMENT: TRI5758

FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901

ATTEM 3BdB AMER 2. BEdB
FL Z263. AdBm 18d B~ HH=z

s WO e
o= L

CENTER 5.7E388HGH=

¥FEW 1.BMH=z

¥UBMW 2. BMHz

S5PAM 5. BEEMH=
SWP 58, Bms

Peak Excursion
Mid Band
Trace 1 = Max. Hold, Pk Det.

Trace 2 = sample detector
16 QAM, 2860ksym/is

Page 41 of 49



Nemko Canada Inc.

EQUIPMENT: TRI5758

FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901

ATTEMN 3GdEBE aMkRE 2. 1EdB
FL Z28. BdBm 18d B~ HH=z
. " -
Mohdar ™
T |l T 11 s
I
CEMTER 5. ¥7EEEEAGHZ SPAM 5. BAEEMHZ
¥RBlW 1. BMH=z ¥UBI 2. @MH=z SHMP 58, Bms

Feak Excursion

High Band

Trace 1 = Max. Hold, Pk Det.
Trace 2 = sample detector
16 QAN , 2860k symis
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Nemko Canada Inc. FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901
EQUIPMENT: TRI5758

Section 8. Undesirable Emissions

Para. No.: 15.407(b)(3)(5)

Test Performed By: Glen Westwell Date of Test: 29 May 2003 |
Test Results: Complies.
Measurement Data: See attached data.

*All emissions were searched from 30MHz to 60GHz.

*Where necessary, emissions were searched at 3m and 1m with an in-line amplifier.
*All emissions within 20dB of the limit were reported.

*This device operates 260MHz above the lower band edge of 5725MHz & 50MHz below
the upper band edge of 5825MHz.

*The DUT was searched on 3 orthogonal axis.

*The supply voltage was varied +/- 15% to verify maximum emission level(s).

Radiated Emissions — Signal Substitution. RBW=1MHz

Frequenc | Antenna | Polarity | RCV Sig.Sub. | Cable | Emission | Limit | Margin

y (dBuV) | Factor | Loss | Level (dBm) | (dB)
(MHz) (dB) | (dBm)

1761.00 Hom2 |V 49.2 -119.5 3.9 -66.4 -27 394
1761.00 Hom?2 |H 49.5 -120.1  [3.9 -66.6 -27 39.6
5283.00 Hom?2 |V 81.6 -119.0 [ 8.9 -28.5 -27 1.5
5383.00 Hom?2 |H 80.2 -117.1 [ 8.9 -28.0 -27 1.0
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Nemko Canada Inc. FCC PART 15, SUBPART E
U-NII Devices

PROJECT NO.:3W06901
EQUIPMENT: TRI5758

ATTEM =Z@dB MR —38. 67dBm
FL =zB. 8dEBm 18d B~ 5. TEEEGH=
Urveanted Emissions
+-10MHz of Band Edges
il 1BQAM, 2560ksym/s
DISKFLAY|LI Ell
—17 |8 dEm
ff 1\
R
iR
MM-WN*J II""‘*'J‘\'"MMM T B W P
START 5. F15@GH= STOF 5. 835AGH=
REMW 1. @MH=z LB 1. @rMH=z SMP 5@, Bms
ATTEN ZBdE MR —<4BE. SEd Em
FL Z8. AdEBm 1Ad B~ 5 FE9BGH=
Unwanted Emissions
+-10mHz of Band Edges
Ir'\' CIFSK, 2560ksyms
DISKLAY | LIME
- -17|8 dBm
]
il
" R
START 5. 715B@AGH= STOFP 5.835HAGH=
REW 1.BEMH=z VEW 1. B@MHz SWP 5S@. Bms
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Nemko Canada Inc. FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901
EQUIPMENT: TRI5758

ATTEM Z@dE
EL z@. BdEm 18d B~

Urweanted Emissions
16 QAM, 2860ksymis

DISHLAY | LIME
T dBm

)i

START BH= STOF 58@. BaGHz
REEM 1.8MH=z VEW 1.8MHz SWF 1. 88sec

ATTEM ZBdB
RL Z8. 8dEBm 18d B~

Uranted Emissions
QPSK, 2560ksymi's

DISHLAY [LIME
1 d

.
Lo

START BH= STOP 58. BAGH=
REW 1.HBMHz VEKW 1. HBMHz SWP 1. BWsec
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Nemko Canada Inc. FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901
EQUIPMENT: TRI5758

Radiated Test Set Up
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Nemko Canada Inc. FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901
EQUIPMENT: TRI5758

Section 9. Block Diagrams

Test Site For Radiated Emissions

3 METERS

SEARCH ANTENNA

VARIABLE
SEARCH
HEIGHT (1 TO 4 m)

0.8 METER EUT

NON-CONDUCTING
<<—— TURN-TABLE

%
TO TEST RECEIVER/SPECTRUM
ANALYZER
Conducted Emissions
SPECTRUM

TEST RECEIVER

SHIELDED ROOM

] ]
] ]
] ]
] ]
] ]
' EUT L.L.S.N. 3 ANALYZER OR
] ]
] ]
] ]
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Nemko Canada Inc. FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901

EQUIPMENT: TRI5758

Peak Power At Antenna Terminals

Spectrum Attenuator EUT
Analyzer

Signal Substitution
TIA/EIA 603

Effective Radiated Power
Spurious Emissions

Search
Antenna

EUT

/ Turn-Table

O Area Test Sits =
pen Area Test Site To Spectrum Analyzer/
Test Receiver

Signal Subsitution
Generator Antenna

Page 48 of 49



Nemko Canada Inc.

EQUIPMENT: TRI5758

FCC PART 15, SUBPART E
U-NII Devices
PROJECT NO.:3W06901

Section 10.

Test Equipment List

CAL EQUIPMENT MANUFACTURER | MODEL SERIAL LAST CAL. | NEXT CAL.
CYCLE

1 Year Spectrum Analyzer Hewlett Packard 8565E FA000981 15 Jul 02 15 Jul 03

1 Year Power Meter Hewlett Packard E4418B FA001678 01 Apr 03 01 Apr 04

1 Year Power Sensor Hewlett Packard 8487A FA001741 28 Mar 03 28 Mar 04

1 Year Signal Generator Rhode & Schwarz SM1QO03E FA001269 06 Dec 02 06 Dec 03

1 Year RF AMP Narda 5-18GHz FA001409 Cou COou

1 Year RF AMP Narda 18 -26.5GHz | FA001550 COoU COoU

1 Year RF AMP Narda 26.5 -40GHz | FA001556 Cou COou

1 Year RF AMP JCA 1-2 GHz FA001498 04 June 02 04 June 03
1 Year RF AMP JCA 4-8 GHz FA001497 04 June 02 04 June 03
1 Year Harmonic Mixer H.P. 50-75Ghz FA001027 COoU COU

1 Year Horn Antenna EMCO #2 3115 FA000825 09 Dec 02 09 Dec 03

1 Year Horn Antenna EMCO #5 3116 FA001847 13 Feb 03 13 Feb 04

1 Year Log Periodic Antenna #1 EMCO LPA-25 FA000477 Aug. 23/02 Aug. 23/03
1 Year Biconical (1) Antenna EMCO 3109 FA000805 April. 15/03 April. 15/04
1 Year LISN EMCO 4825/2 FA001545 Oct. 25/02 Oct. 25/03

1 Year Receiver Rohde & Schwarz ESH3 FA000872 Oct. 09/02 Oct. 09/03
1Year Spectrum Analyzer Agilent 8564E 3943A01794 | April. 14/03 April. 14/04
(Rental)

1 Year Transient Limiter Hewlett-Packard 1194 7A FA000975 Aug. 30/02 Aug. 30/03
NCR Bilog Schaffner CBL6112B FA001504 NCR NCR

NA: Not Applicable
NCR: No Cal Required
COU: CAL On Use
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